Join our mailing list!





You are here:Home > ATV Parts > AT 250U ATV > AT 250U ATV ELECTRICAL
Please sent the parts ID and you contact information to info@partsyahoo.com for a quotation.

1 AT250U-802 HARNESS, WIRING
2 AT250U-803 POWER SUPPLY SOCKET SUBASSEMBLY
3 AT250U-804 AUXILIARY CABLE
4 AT250U-805 FAN DELAY CONTROLER
5 AT250U-806 BOLT M6×16
6 AT250U-807 BOLT M6×16
7 AT250U-808 DAMPING PAD 90×75×4
8 AT250U-809 FAN ASSY.
9 AT250U-810 NUT M6
10 AT250U-811 FAN SUPPORT
11 AT250U-812 FAN HOUSING
12 AT250U-813 BOLT M6×25
13 AT250U-814 COIL, IGNITION
14 AT250U-815 SWITCH, REAR BRAKE
15 AT250U-816 RECTIFIER
16 AT250U-817 CDI
17 AT250U-818 RELAY, SHUTOFF
18 AT250U-819 RELAY, STARTING
19 AT250U-820 WIRE, POSITIVE
20 AT250U-821 WIRE, CATHODE
21 AT250U-822 DAMPING PAD
22 AT250U-823 CLAMP, BATTER
23 AT250U-824 BATTERY
24 AT250U-825 REAR LICENSE PLATE LAMP
25 AT250U-826 DAMPING PAD 130×84×4.5
26 AT250U-827 SCREW M6×16
27 AT250U-828 SCREW M5×16
28 AT250U-829 DAMPING PAD 150×90×4
29 AT250U-830 NUT M5
Parts Quotation Form

Your Email Address:                    
Your Name:                                                          
Your Address:    
Your Telephone Number:                         
Your Vehicle Model :                                            
Your Vehicle VIN Number:                                                   
The damage parts belong to which catalog of vehicle: 

Please provide Parts ID / Item Number in Diagram /  Parts Name and Description /  Order Quantity (unit)



Please enter the following code into the box provided:

googlee80cd550bace27cf